g e eyt r'--mr- s
t=llllliﬂ%‘_lﬂlll-Il IJIIIIP | ]

W_-

PALO ALTO REGIONAL WATER QUALITY CONTROL PLANT ¢ 2501 EMBARCADERO WAY . PALO ALTO . CA 94303

OPERATED BY THE CITY OF PALO ALTO FOR THE EAST PALO ALTO SANITARY DISTRICT, LOS ALTOS, LOS ALTOS HILLS, MOUNTAIN VIEW, PALO ALTO AND STANFORD




FOR MORE INFORMATION

Additional program information is available at the City of Palo Alto Public Works—Watershed Protection Group website:

www.cleanbay.org.
Questions about this document should be directed to the Regional Water Quality Control Plant, 2501 Embarcadero Way,

Palo Alto, CA 94303, (650) 329-2122, cleanbay@cityofpaloalto.org.

ACKNOWLEDGEMENTS

The Clean Bay Plan is produced by the City of Palo Alto Public Works—Watershed Protection Group and describes its
[...]
test to prove
compliance with
emission limits

® Conduct annual
training

® Conduct
incinerator
emissions
test to prove
compliance
with emission
limits and set
operating
parameter limits
to maximize
operational
flexibility

® Conduct annual
training

® Track, calculate,
and report
the RWQCP’s
emission
inventory to
numerous
regulators

® Update
factsheet with
new data and
information

® Commence
construction
of sludge
dewater and
haul facility to
decommission
incinerators by
2019

Program
Evaluation Metrics

® Emissions below
limits for all
regulated pollutants

® Annual testing

® Emissions below
limits for all
regulated pollutants

® Annual testing
® Annual training

® Semi-annual and
annual reporting of
compliance status

® Accurately quantify
and report emissions
inventory

® Annual factsheet
updates

® Progress in sewage
sludge incinerator
decommissioning

® Explore options to
replace biosolids
incineration with
technology that
requires less energy
and emits less GHG
emissions

EXECUTIVE SUMMARY 5



TABLE 1: CITY OF PALO ALTO POLLUTION PREVENTION PLAN AND ACCOMPLISHMENTS (continued)

Pollutant of
Concern

Source(s)

2016 Highlights

2016 Outreach
Highlights

2017 Main Goals

Program

Evaluation Metrics

Pesticides

Trash

6 EXECUTIVE SUMMARY

® Use on golf
courses,
parks, and
municipal
facilities

® Application
by hired
pest
control
operators

® Application
in
residential
homes

® Plastic
bags

® Plastic
bottles

® Plastic
foam

® Uncovered
vehicle
loads

® Litter

SF Bay Municipal Regional Stormwater NPDES Permit

® Continued regional
outreach and regulatory
tracking/lobbying efforts
through participation in
Our Water, Our World
(OWOW) and BAPPG

® Continued participation
in the Healthy Building,
Healthy Families
Integrated Pest
Management (IPM) Pilot
Program through the
Department of Pesticide
Regulations (DPR) and
Bay Area Stormwater
Management Agencies
Association (BASMAA)

® Continued to maintain 12
pesticide-free parks and
facilities within Palo Alto

® Continued partnership
for residential outreach,
including point-of-sale
educational materials
at hardware stores and
training program for store
employees

® Continued regional
outreach efforts through
participation in Santa
Clara Valley Urban Runoff
Pollution Prevention
Programs (SCVURPPP) and
the Zero Litter Initiative

® Coordinated 2 creek
cleanup events that
removed 570 pounds of
trash and 75 pounds of
recyclables from Palo Alto
creeks

® Trash booms were
deployed and maintained
in both Adobe and
Matadero Creeks

® New ordinance
requirements prohibiting
the retail sale or
distribution of plastic foam
ice chests, foodware,
packaging materials and
egg cartons

® Worked with Palo Alto
Unified School District to
expand water bottle filling
stations

Public

® SummerWinds
Nursery IPM
workshop

® Sabotaging
Snails, Slugs,
and Plant-
suckers IPM
workshop

® Fall Pest
Prevention
IPM workshop

® | os Altos Hills
(Westwind
Barn)
Earth Day
Celebration
tabling

® Glyphosate
factsheets
for staff
and public
developed for
regional use

City Staff

® Palo Alto
High School’s
TapOut Club
Bottled Water
Presentation

Public

® Jordan
Middle School
Science Fair
tabling

® Tesla Earth
Day tabling

® The Great
Race to Save
Water tabling

® PARC/Xerox
Earth Day
tabling

® Creek Cleanup
Events

® Continue participation

in regional outreach and
regulatory tracking/lobbying
via BAPPG

Continue to provide
outreach about IPM
strategies and EcoWise
Certified-pest control
companies

Offer one IPM workshop
or tabling event in RWQCP
service area

Continue to include
pesticide pollution as a topic
in school education program

Complete the Healthy
Building, Healthy Families
IPM Pilot Program and
evaluate effectiveness

Evaluate the City's pesticide
use and pest management
strategies

Implement Year 1 goals of
ReThink Disposable Program
at Palo Alto restaurants

Coordinate creek cleanups for
National River Clean Up Day
and Coastal Clean Up Day

Deploy and maintain trash
booms in Adobe and
Matadero Creeks

Attend corporate tabling
events, neighborhood
community events and school
environmental programs to
reach the community.

Continue participation

in regional outreach via
SCVURPPP and the Zero Litter
Initiative

Continue conducting multi-
media anti-litter, stormwater
focused outreach (including
radio, television and local
bus tails) and focus more on
social networking and the
use of mobile apps through
SCVURPPP

Number of stores
participating in
OWOW program
Participants in
IPM workshops

IPM results from
the Healthy
Building, Healthy
Families IPM Pilot
Program

Production of
IPM Program
report analyzing
pesticide use
trends and
toxicity

Meet goal for
number of target
restaurants
participating

in ReThink
Disposables
program

Participation in
creek cleanup
events and
amount of trash/
recyclables
collected

Reduction of
plastic foam in

creeks and retailer

compliance with
ordinance

Deployment and
maintenance of

creek trash booms

On-land visual
assessments

Number of anti-
litter campaigns



TABLE 1: CITY OF PALO ALTO POLLUTION PREVENTION PLAN AND ACCOMPLISHMENTS (continued)

Pollutant 2016 Outreach

2017 Main Goals L)
of Concern

Highlights Evaluation Metrics

Source(s) 2016 Highlights

SF Bay Municipal Regional Stormwater NPDES Permit

Fats, Qil, ® Grease from ® Reviewed 52 plan Public ® Inspect one-third of Palo ® Number of
Grease food handling sets for compliance ® Participated Alto FSEs restaurants
(FOG) (FOQG) at with FOG pollution in 128 paid * Conduct plan checks inspected;
residents and prevention and best radio spots for FSEs being built or percent
businesses management practices on Univision, emedeled e eneaure compliance
® Conducted 217 coordinated grease control devices with prdinance
inspections at by the Bay are installed and requirements;
118 food service Area Pollution appropriate fixtures number of plan
establishments (FSEs) Prevention connected checks
for FOG requirements Group (BAPPG) * Continue distributing ® Reduction in
® Streamed ads utility bill inserts and grease-related
on Univision silhar euircsds matarsls sewer overflows in
Hispanic radio providing grease related commercial areas
website messages ® Number of
® Sent out utility radio spots and
bill inserts with impressions
FOG disposal
information

at Household
Hazardous Waste
(HHW) events

Other Emerging Contaminants

Pharmaceu- ® Over-the- ® Participated in City Staff ® Continue participation ® Amount of
ticals and counter and regional outreach, ® Palo Alto in regional outreach, medicines
Personal prescribed regulatory tracking/ Community regulatory tracking/ collected
Care Items medicines lobbying, and Health Fair lobbying, and research o Number of
® Hospitals research via BAPPG tabling targeting via BAPPG and the SFEI disposal locations
and other ® Collected 6,289 both City Staff ® Continue to implement o Number of
medical pounds of and the public medicine collection outreach pieces
facilities pharmaceutical Public program while ane cvers
® Hand soaps, WERIE ® Mountain View advocating for 2 attended
shampoo, Senior Resource Iong-term sqlutlon to
body wash Fair residential disposal of

pharmaceutical waste
® Continue outreach

efforts regarding

triclosan and fipronil

Continue existing onsite
collection program and
partnership with Palo
Alto Medical Foundation,
Los Altos Senior Center,
and the Palo Alto Police
Department

Continue to educate
residents about proper
pharmaceutical disposal
using Facebook
advertisements, utility
bill inserts, Cleanbay.org
website, and RWQCP
staff attendance at local
business and community
events

EXECUTIVE SUMMARY 7



The 2017 Clean Bay Plan describes pollutant sources, program
priorities, pollution prevention progress made in 2016, and
( 4 plans for the coming year. The Clean Bay Plan provides:

* required updates on efforts to reduce pollution from
wastewater sources associated with the RWQCP’s main
NPDES permit; (Order NO. R2-2014-0024, Section VI.C.3);

r ) * updates on stormwater pollution prevention efforts required
e in the Municipal Regional Stormwater permit;

¢ efforts to reduce air pollution associated with the RWQCP’s
r :
'r??‘p,r wastewater treatment; and

updates on recycled water generation and distribution.



A. CITY OF PALO ALTO:
REGIONAL WATER QUALITY
CONTROL PLANT

The City of Palo Alto operates the Regional Water Quality
Control Plant (RWQCP), a wastewater treatment facility
located on the shore of the San Francisco Bay in Palo Alto.
The RWQCP service area includes the East Palo Alto Sanitary
District, Los Altos, Los Altos Hills, Mountain View, Palo Alto,
and Stanford University. The RWQCP treats wastewater from
these communities prior to discharge to the Lower South
San Francisco Bay (Figure I-1).

WASTEWATER
SERVICE AREA

East Palo Alto
Sanitary District

Water Quality
Control Plant

FIGURE I-1. RWQCP Service Area

Approximately 220,000 people live in this service area.
In 2016, the plant treated an average of 18.8 million
gallons per day (MGD) of wastewater, well below its
permitted dry-weather capacity of 39 MGD (Figure I-2).

The RWQCP uses physical, biological, and chemical
treatment to remove about 99 percent of the solids and
organic materials from influent wastewater. Despite
the Plant’s excellent performance in removing most

pollutants from the wastewater, increasing scrutiny is

given to the discharge of nutrients and contaminants

of emerging concern. While the Plant’s treatment steps
remove most of the metals found in wastewater prior to
discharge, the RWQCP (like other municipal wastewater
treatment plants) was not specifically designed to
remove nutrients or contaminants of emerging concern
from wastewater. Stormwater runoff in this service area,
as well as in the Santa Clara Valley, flows untreated into
the Bay. Runoff not absorbed through unpaved surfaces
carries pollutants directly into the Bay.

B. CAPITAL IMPROVEMENT
PROJECTS

The RWQCP has been in operation since 1934. Aging
equipment, new regulatory requirements, and the
movement to full sustainability requires rehabilitation,
replacement, and new processes. These issues will be
addressed through multiple capital improvement projects
(CIPs) that will take place at the Plant. Table I-1 summarizes
the upcoming capital improvement projects, and locations
of these projects can be found on the aerial map of the
Plant in Figure I-3.

B Residential 60% [l Commercial 30% [ Industrial 10%
FIGURE I-2. Wastewater Sources to RWQCP

SECTION |I: BACKGROUND 9

n
m
@
_|
@)
Z




C. REGULATIONS REQUIRING

RWQCP WASTEWATER AND
STORMWATER PERMITS

The City of Palo Alto treats wastewater and manages
stormwater to meet the standards and requirements

contained in six permits that reflect requirements of the

Federal Clean Water Act (CWA), the California Porter-
Cologne Water Quality Control Act, and the Clean Air Act:

1. RWQCP (main) NPDES Permit (Order No. R2-2014-0024,

NPDES No. CA0037834)

Summary: This permit governs the majority of the
wastewater discharge limitations and other requirements for
the RWQCP. The permit includes reporting and monitoring

TABLE 1-1. RWQCP CAPITAL IMPROVEMENT PROJECTS

Sludge Dewatering and Loadout Facility

Lab/Environmental Services Building

Primary Sedimentation Tank Rehabilitation

Fixed Film Reactor Rehabilitation

Raw Sewage Headworks Replacement

Meter Station Rehabilitation

Aeration Basin Valve Replacement

Aeration Basin Blower #4 Replacement

Old Pumping Plant Rehabilitation

New Outfall Line

Secondary Clarifier #3 and #5 Replacement

Palo Alto Flowmeter #1 Replacement

Recycled Water Reverse Osmosis Facility

10 SECTION |I: BACKGROUND

skimmers.

replacement.

map on San Antonio Road).

replaced with new units.

less steel rotating mechanism.

Flowmeter replacement.

New sludge dewatering, conveyance, solids storage, and loading 1

facilities to replace belt filter presses and sewage sludge incinerators.

New lab and environmental services building. 2

Structural /concrete repair for the primary sedimentation tank. 3

Replace drive units, plastic chain and sludge scrapers, and scum

Rehabilitation includes plastic media, distributor mechanism, 4

superstructure, lift pumps, electrical distribution, and piping

New headworks will replace the New and Old Pumping Plants. 6

Replace slide gates and recoat concrete (Note: Location is off- 7

The Aeration Basin influent channel slide gates need to be 8

Replace aeration basin blower #4 with new unit. 9

Rehabilitation includes: replacing the pumps, motors, isolation 10

valves, power distribution equipment, pump controls, and flow-

meter; plugging leaking influent sewer pipes; recoating wet wells;

repairing concrete; and installing corrosion protection.

Installation of new parallel pipeline and rehabilitation of existing 11

line. Design is minor CIP and construction is major CIP.

Replace center column and rotating mechanism with new stain- 12
14

Build an advanced water purification facility that blends advanced 15

treated wastewater with existing tertiary-treated recycled water

(Note: Funded by the Santa Clara Valley Water District).




requirements as well as effluent limitations for conventional

pollutants, effluent toxicity, and toxic pollutants.

. Nutrient Watershed NPDES Permit (Order No. R2-2014-
0014, NPDES No. CA0038873)

Summary: The Nutrient Watershed Permit requires
treatment plants discharging to the Bay to routinely
monitor and report their effluent for key nutrient
parameters, financially support scientific research into
this topic, and conduct special studies evaluating the

consequences of increased nutrient removal.

. Mercury & PCB Watershed NPDES Permit (Order No. R2-
2012-0096, NPDES No. CA0038849)

Summary: The Mercury & PCB Watershed NPDES Permit
covers industrial and municipal wastewater discharges of
mercury and PCBs to the Bay. The Watershed Permit is an
NPDES permit that implements the waste load allocations
for these two source categories. It also implements other
provisions of the total maximum daily loads (TMDL)
requiring pollution prevention, special studies, and risk

reduction actions to be conducted by the permittees.

FIGURE I-3. Aerial Map of Locations of RWQCP Capital Improvement Projects

4. San Francisco Bay Municipal Regional Stormwater

NPDES Permit (Order No. R2-2015-0049, NPDES No.
CAS612008)

Summary: The Municipal Regional Stormwater NPDES
Permit addresses the discharge of stormwater to the
Bay. The Permit requires the RWQCP to carry out various
activities and programs to prevent trash, pesticides,
mercury, and other pollutants from entering local creeks,
and ultimately the Bay.

.Recycled Water Permit (Order No. 93-160)

Summary: The Recycled Water Permit ensures that the
quality of recycled water produced by the RWQCP meets
strict standards for reuse in non-potable applications. The
permit also restricts the use of recycled water to appropriate
applications such as landscape irrigation, industrial cooling

water, decorative fountains, and toilet flushing.

6. Air Permit

Summary: The RWQCP maintains a Permit-to-Operate
(PTO) that governs the operation, maintenance, and
reporting of specific equipment to minimize air pollution

1



TABLE 1-2. RWQCP POLLUTANTS OF CONCERN

Copper

Selenium

Cyanide

Mercury

Polychlorinated Biphenyls (PCBs)
Nutrients

Salinity

Greenhouse Gases

Ozone Precursors

Federal Sewage Sludge Incinerator Regu-
lated Pollutants

Pesticides
Trash
Fats, Oils and Grease

Contaminants of Emerging Concern

that is emitted during its daily treatment of wastewater.
The RWQCP does not currently have a U.S. EPA Title

V Major Facility Review Permit (Title V Permit), but has
an application for one pending finalization. The Title

V Permit when finalized will include all of the local air
limits currently in the PTO as well as state and federal air

regulations such as greenhouse gas reporting.

The RWQCP has led a comprehensive Pollution Prevention

Program since 1989 to meet these strict regulatory

Effluent limitation; sludge management limits